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Khdch hing/C/ientr

/ LOAD TEST FOR GULLY TOPS AND MANHOLE TOPS

C6ng ty TNHH Thudng mEi vi Chidu silng REng D6ng
D!a chi: s6l.lZt, dr,rong Giai ph6ng, t6 11, phr.pong Hoing LiQt, qu6n

YGu cbu/ Request: Th& t6i s6n phdm n5p h6 ga, song chSn rdc

Ha Noi,29lO5l2OL8
Trane/Paqeb) tlt

Hoing Mai, Tp. Hi NQi

T6n m5u/Som ple nome: Song chSn riic bing gang chu kich thudc 960x530, tii trgng 25 tdn
M6 tii m5u/Description: 1 m5u

PP thri/Iest menthod: BS EN 124-1:2015
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f Cho rocteristics
Oon vi
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Kdt qu6

/Results

YGu chu/Reguests
BS EN 124-1:2015

1
Kich thtrdc n5p h6 ga (Song chin r5c)

lDimension of monhole (gully) mm 960x530

2
Dr^rdng kinh tdm l6t

lDiometer of test blook
mm 250.0 250

3

X6c dinh bi6n dang du sau 5 lbn th& o 2/3 mrrc tii
y6u chu/Dete rmine measurement of the permanent of
the cover ofter five times the applicotion of 2/3 of the
test lood

+ Tii trqng th}/Test lood KN 166.67
+ Bi6n dEng dtr sau 5 lbn th&

f Meosurement of the permanent of the
cover ofter five times

mm 0.19

4
Thr^r t6i o t6i trgng thi6t k6

lApplicotion of the test lood
+ Tiitrgng thil/Test toad KN 2s0.00
+ Thoi gian duy tri tii
/Time maintoined of test load

s 30.0 30+32
+ Tinh tr4ng mdu sau khi tht}

/Somple stotus ofer testinq
Kh6ng h6ng/lJndamaged

Nh0n x6tlRemark: Kdt qu6 thr? nghiQm dat tii trong ydu chu/ Test results meet the requested load

GrAM sAr rHrJ NGHte M rRUNG rAM xrEsr HA Not coNG w cp xrEsr HA Not
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